

TEST CERTIFICATE

Date : 20/01/2018

Name of Party : **CANCO FASTENERS**

Sample Receipt Date : 19/01/2018
Date of Testing : 20/01/2018
Ref. Document :

Work Order No. : 18JA-203/18JAN-64NN

Lab. Section : STANDARDS ROOM

Sample/Test Detail : WASHERS

Dimensions observed in mm

<u>Sample.No.</u>	<u>Size</u>	<u>Parameters</u>	<u>Obs.</u>
1.	M8	Thickness	1.220
2.	M10	Thickness	1.920
3.	M16	Thickness	2.500



Checked with Dial Vernier Caliper, L.C. - 0.010mm.
Certified that our measuring instrument is traceable to IMTT.
Vide Certificate No. ML-C-6796, Dt. 22/04/2016 & Valid Upto 21/04/2018.

Remarks: Nil

(Signature)
20/01/18
ANALYSED BY

(Signature)
20/01/18
AUTHORISED SIGNATORY

This report is issued for the submitted samples only.
Submitted Samples have been tested as per Reference Document.
Full or Part of this report can not be reproduced or presented in the court of Law without the written permission of this office.
Submitted and Tested Samples are retained with this lab for maximum 90 days from this date.
All disputes are Subject to Ludhiana Jurisdiction only